

Crash Test Report

Schlittenversuch

Sled test

Executed by
ADAC e.V.
Johannes Heilmaier

Executed for
ALUCA

Contents	Page
1. Title	
1. Crash Test Report, SL2110ALU1 / SL2110ALU1	1
2. Contents	
1.	2
3. Vehicle 1	
1. Vehicle	
1. Channels	
1. Position 0	
1. Sled, Acceleration X	3

System: X-Crash 3.1 based on Dikdem 10.20 Macro: ADAC_ChrashSeat_Sled.xls 3.2 Layout: Crash_ReportContents

0.0 m/s	13.89 m/s
1 kg	2950 kg

Contents

Laboratory: ADAC e.V.
Contact: Johannes Heilmaier
Customer: ALUCA
Page 2 / 3

Laboratory Test Ref.No.

SL2110ALU1

Date of Test

2010-05-28

Sled Acceleration X

